
PARTS LIST

SP-36WL
January 15, 2019

Lit. No. 93026, Rev. 01
TrynEx International, LLC, 531 Ajax Drive, Madison Heights, MI  48071-2429 • www.snowexproducts.com

Wheeled Pusher Shovel

  A DIVISION OF DOUGLAS DYNAMICS, LLC

SP-36WL  Wheeled Pusher Shovel
Item Part Qty Description Item Part Qty Description

1 87721 1 36" Wheeled Pusher Blade, Yellow 4 87722 2 Wheel
2 87725 1 Caster Bracket ns 87724 1 Hardware Kit
3 87723 1 Wheeled Pusher Handle, Black

87724  Hardware Kit
5 3 5/16-18 x 1 Carriage Bolt 9 2 5/16 x 2 Clevis Pin
6 3 5/16-18 Hex Locknut 10 4 1/4 Flat Washer
7 2 1/2 x 1-1/2 x 3/8-16 Hex Shoulder 11 2 Split Ring

Bolt 12 4 5/16 Flat Washer
8 2 3/8 Hex Locknut

 ns = not shown

5

1 2

6

11

10

9

10

10 9

4

7

12

8

4

7

12
3



SP-36WL

Lit. No. 93026, Rev. 01 2 January 15, 2019

Copyright © 2019 Douglas Dynamics, LLC. All rights reserved. This material may not be reproduced or copied, in whole or in part, in 
any printed, mechanical, electronic, fi lm, or other distribution and storage media, without the written consent of TrynEx International, LLC.
Authorization to photocopy items for internal or personal use by TrynEx International outlets or product owner is granted.

TrynEx International reserves the right under its product improvement policy to change construction or design details and furnish equipment 
when so altered without reference to illustrations or specifi cations used. TrynEx International offers a limited warranty for all accessories. 
See separately printed page for this important information. The following is a registered (®) trademark of Douglas Dynamics, LLC: SnowEx®.

Printed in U.S.A.

ASSEMBLY INSTRUCTIONS

Attach Blade to Frame

Insert three 5/16" x 1" carriage bolts through the face 
of the blade into the frame. Be sure to align the square 
portion of the bolt head with the square holes in the 
blade. Secure with three 5/16" locknuts and tighten so 
that the smooth heads of the bolts are embedded into 
the face of the blade.

NOTE: Locknuts require more pressure to install 
than regular nuts. Be sure to tighten each one 
completely to ensure proper performance.

Attach Handle to Frame

Insert two 5/16" x 2" clevis pins and two 1/4" fl at 
washers through the outside of the frame and into the 
handle. Secure with two 1/4" fl at washers and two split 
rings.

Attach Wheels to Frame

Attach the wheels to the plastic frame only. Insert two 
1/2" x 1-1/2"  shoulder bolts through the outside of 
each wheel and into the frame with a 5/16" fl at washer 
on each side of the frame. Attach a 3/8" locknut to 
each shoulder bolt and tighten thoroughly.

 CAUTION
Read this document before assembling the 
wheeled pusher shovel.


